

**Test Report****No: XMCPCH191101347****Date: Nov 22, 2019**

Client name: Mid Ocean Brands B.V.  
Client address: Wellensiekstraat 2 6718 XZ Ede The Netherlands

Sample name: Carton Paper lip balm  
Batch No./Date: /  
Manufacturer: /  
Style/Item No.: MO9890  
Buyer: MID OCEAN BRANDS B.V  
Supplier: 113285

**The above information and samples are provided and confirmed by the customer, and SGS is not responsible for confirming the accuracy, appropriateness and/or completeness of the information provided by the customer.**

SGS job No.: XMCPCH191101347  
SGS reference No.: XMNCPCH1901653001  
Date of receipt: Nov 13, 2019  
Testing period: Nov 13, 2019 ~ Nov 19, 2019

**TEST(S) REQUESTED:**

Selected test(s) as requested by applicant.

**TEST METHOD(S):**

Please refer to next page(s)

**TEST RESULT(S):**

Please refer to next page(s)

**Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, And this document cannot be used for publicity without approval of the Company.**

Signed for and on behalf of  
SGS-CSTC Standards Technical Services Co., Ltd. Xiamen Branch



.....  
Demi Xu  
Approved Signatory



Test Report

No: XMCPCH191101347

Date: Nov 22, 2019

**TEST RESULT(S):**

Test Part Description :

Specimen No.	SGS Sample ID	Description
SN1	XMN19-016530.001	Transparent film surfaced white paper part w/ dk-blue printing

Remarks :

- (1) 1 mg/kg = 0.0001%
- (2) MDL = Method Detection Limit
- (3) ND = Not Detected ( < MDL )
- (4) "-" = Not Regulated

**Formaldehyde**

Test Method : With reference to ISO 14184-1:2011, analysis was performed by UV-Vis.

Test Item(s)	CAS NO.	Unit	MDL	001
Formaldehyde	50-00-0	mg/kg	16	ND

**SAMPLE PHOTO:**



\*\*\* End of Report \*\*\*



**Test Report****No: XMCPCH191101346-1****Date: Nov 22, 2019**

Client name: Mid Ocean Brands B.V.  
Client address: Wellensiekstraat 2 6718 XZ Ede The Netherlands

Sample name: Carton Paper lip balm  
Batch No./Date: /  
Manufacturer: /  
Style/Item No.: MO9890  
Buyer: MID OCEAN BRANDS B.V  
Supplier: 113285

**The above information and samples are provided and confirmed by the customer, and SGS is not responsible for confirming the accuracy, appropriateness and/or completeness of the information provided by the customer.**

SGS job No.: XMCPCH191101346-1  
SGS reference No.: XMNCPCH1901654501  
Date of receipt: Nov 13, 2019  
Testing period: Nov 13, 2019 ~ Nov 18, 2019

**TEST(S) REQUESTED:**

Selected test(s) as requested by applicant.

**TEST METHOD(S):**

Please refer to next page(s)

**TEST RESULT(S):**

Please refer to next page(s)

**Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, And this document cannot be used for publicity without approval of the Company.**

Signed for and on behalf of  
SGS-CSTC Standards Technical Services Co., Ltd. Xiamen Branch



.....  
Demi Xu  
Approved Signatory



Test Report

No: XMCPCH191101346-1

Date: Nov 22, 2019

**TEST RESULT(S):**

Test Part Description :

Specimen No.	SGS Sample ID	Description
SN1	XMN19-016545.001	White paper part+white paper part+white paper part

Remarks :

- (1) 1 mg/kg = 0.0001%
- (2) MDL = Method Detection Limit
- (3) ND = Not Detected ( < MDL )
- (4) "-" = Not Regulated

**European Directive 94/62/EC and its amendments - Total Lead, Cadmium, Mercury and Hexavalent Chromium Content**

Test Method : With reference to XMTC-CHEM-TOP-008-01. Analysis of Cadmium, Lead and Mercury was performed by ICP-OES. Analysis of Hexavalent Chromium (Cr(VI)) was performed by UV-Vis

<u>Test Item(s)</u>	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>001</u>
Cadmium (Cd)	-	mg/kg	5	ND
Lead (Pb)	-	mg/kg	5	ND
Hexavalent Chromium (CrVI)	-	mg/kg	8	ND
Mercury (Hg)	-	mg/kg	5	ND
Total (Pb + Cd + Cr VI + Hg)	100	mg/kg	-	ND

Notes :

- (1) Results shown are of the total weight of mixed samples.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Test Report

No: XMCPCH191101346-1

Date: Nov 22, 2019

SAMPLE PHOTO:



001

\*\*\* End of Report \*\*\*



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)



**Test Report****No: XMCPCH191101346-2****Date: Nov 22, 2019**

Client name: Mid Ocean Brands B.V.  
Client address: Wellensiekstraat 2 6718 XZ Ede The Netherlands

Sample name: Carton Paper lip balm  
Batch No./Date: /  
Manufacturer: /  
Style/Item No.: MO9890  
Buyer: MID OCEAN BRANDS B.V  
Supplier: 113285

**The above information and samples are provided and confirmed by the customer, and SGS is not responsible for confirming the accuracy, appropriateness and/or completeness of the information provided by the customer.**

SGS job No.: XMCPCH191101346-2  
SGS reference No.: XMNCPCH1901654501  
Date of receipt: Nov 13, 2019  
Testing period: Nov 13, 2019 ~ Nov 18, 2019

**TEST(S) REQUESTED:**

Selected test(s) as requested by applicant.

**TEST METHOD(S):**

Please refer to next page(s)

**TEST RESULT(S):**

Please refer to next page(s)

**Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, And this document cannot be used for publicity without approval of the Company.**

Signed for and on behalf of  
SGS-CSTC Standards Technical Services Co., Ltd. Xiamen Branch



.....  
Demi Xu  
Approved Signatory



Test Report

No: XMCPCH191101346-2

Date: Nov 22, 2019

TEST RESULT(S):

Test Part Description :

Specimen No.	SGS Sample ID	Description
SN2	XMN19-016545.002	White paper part+white paper part

Remarks :

- (1) 1 mg/kg = 0.0001%
- (2) MDL = Method Detection Limit
- (3) ND = Not Detected ( < MDL )
- (4) "-" = Not Regulated

**European Directive 94/62/EC and its amendments - Total Lead, Cadmium, Mercury and Hexavalent Chromium Content**

Test Method : With reference to XMTC-CHEM-TOP-008-01. Analysis of Cadmium, Lead and Mercury was performed by ICP-OES. Analysis of Hexavalent Chromium (Cr(VI)) was performed by UV-Vis

Test Item(s)	Limit	Unit	MDL	002
Cadmium (Cd)	-	mg/kg	5	ND
Lead (Pb)	-	mg/kg	5	ND
Hexavalent Chromium (CrVI)	-	mg/kg	8	ND
Mercury (Hg)	-	mg/kg	5	ND
Total (Pb + Cd + Cr VI + Hg)	100	mg/kg	-	ND

Notes :

- (1) Results shown are of the total weight of mixed samples.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Test Report

No: XMCPCH191101346-2

Date: Nov 22, 2019

SAMPLE PHOTO:



\*\*\* End of Report \*\*\*



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)